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1. LA

1. Brief Introduction

AHURH I R = 15 B R HLE, {8 H e
MREIE, MEEERAEDME, W, KiTH
5, B, W, RHBEMKERTE, BT
PLigphek, L FRESGES), RIE [z SE
{5 9T RE .

ZPean S A TR AR, R, EE, K

B SRS

The machine adopts three synchronous
feeding und special feed dog construction
to make the grade ability perlorm well.
Therefore, the strong feeding ability for
heavy duty material can sew smooth
average, neat and beautiful stitch, It
adopts large hook, slider thread taking-
up, upper and lower axis svnchronous belt
transmission, so that it make sure low
noisy in high speed

The machine is applied in the carseat
mats, sofa, leather bags, tents and so on,

2. EEBIARME

2. Specification

AN E J5 H Appilication heavy duty
B o 5% 705 22005, p.m Max sewing speed 2200spm
BT KE Smm Max sitich length  [9mm
HITITHE 38mm Needle bar stroke  |38mm

DPX17 (Nml125~NmlR0) DPX17 (Nm125~Nm180)
REBLE FRECNm160 (232) Neadle: type Standard Nml160(23%)
ik TRl (et B shina) Lobrication by 0il line (automatic
FH e H shiEE e viling of hook)
e 7 R F 27 9mm, B | 6mm Hook Self-lubricating hook
ELENHLIHEETS00  [EREhHLTh 7500 Manual Ymm

Presser foot height
& Knee control 16mm

Motor power T50W




3. %= (RED

1) TSR, e ks
FETEEM BN EESED, MEREBROEEHS
®LE.
2) T
N8 AR F et B A EE@ I iz £l 45 |-

3. Assembling (Picture 1)

1)Assembling for onnector of achine head and
table, machine head rubber mats, and so on
Connect the screw 3 to the hookbase 1, and the
rubber mat 2 fix on the table.

Z)Azsembling for oil tray .

Fixz the oil tray on the table as the showwing
position by eight wood screws.

4. BTk heiEE ( RE2)

VB R R, W DIARY R, A9 SNeYAH
B ER (e, ghrt e M B A1 5mm.

ER: WEATERARRE, B Db
iTs

4. Adjustment of belt tension

To adjust the belt tension, pls move the
motor height, and use the pressing power 9. 8N
to press at the middle of the belt; then the
lovseness amount would be 15mm

Remark: please close the power before
adjustment, make sure the motor stop running.
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5 EARMER (LE

1) B A RO Rk AT E .
2) HEERLDEHERHR (5) O=HILE.
3) ERHR (K) OEBETR () OIMEBLE

1) FAEERLD0EEFEHR (£) @.

S.Assenbling for belt cover

liWrest the belt cover brace 7 to the screw
hole of the machine head.

2ilUse the fixing screw 2 and 8 to fix the belt
cover (right) lan the machine head

3JPut the belt cover (left) 2 on the AB part of
belt cover (right) 1.

4)Fix the serew 4,5 and 6 to the helt cover
(laft) 3.

Remark: when finishing assembling, please
confirm the belt cover can not touch the belt
and main wheel

6. i

(1) &b « RE4)
1) 47 T ERERET
2) ETFmE#;
30 48 ATk R R A i R A
4) # i,
5) 7R84

B.0iling

1) oiling for the front of machine head
(Picture 4)

A. Wreast the cover screw.

B. Remove the cover .
C.0iling properly as the direction everyday.

D.Close the cover
E. Wrest and tight the screw.




(2) WL Bhmm (WA

1) SREEHFLEFRTENESEN®

2) MER AR M EAM, FESLET
firtnihst, RERNTH#2, O&8EEMHLEINLER
it

) CRmENEDE, THEHENSTES.

2) Oiling for machine head (Picture 5)

A Oiling properly as the direction everyday

B. For first running or non-use for long time,
please add the oil as the direction and remove
the cover 2 to add proper oil on each felt and
oil line.

C.C is oil surface observation oil box. You can
check the operation of the oil pump.

7. W et L BEeA)

1) R R, FITRRE0, RN
L@HTIET,. WS, SHETRES.

2) EERAMBERAEIGLL5EE, MBRE T idilin
EIFEINER .

7. Adjustment for oiling amount of hook (Picture
BA

1iWhen adjust the amount of the hook, please
loose the nut 10, Use screw 9 to adjust. The
clockwise runing will get less, and
anticlockise will get more

2)Put the paper around the hook for five
seconds. Once the oil trail are shown as the
picture, that means proper amount.




8. &MY ( LB ‘ N 68|

Sl BT 20T, TR0, SnETeE
L @EF PR SilemEd b, Hin8iRTge
@NAR Ep . SRR iRaa g,

B.0i1 regulation (Picture GB)

When oil tank oil quantity is too much, please
leosen the nut, adjust the oil screw
Counterclockwise rotation. When the oil is too
small, please adjust the serew clockwise
rotation. Then tighten the nut . —

9. HlEraEE (WED

1) Hahxahit, EHHFLELANRSGE.

2) TR B R A, AN &R
E, EffREES,

3) AR EMm;
1) FEHHEERLD.

9. Assembling for the needle (Picture 7)

1)Run the main wheel and lift the needle bar to
the highest position

2)Loose the needle serew 1, and make the right
side long slot of needle 2 direct at the left
side, opposite end

3 Put the needle in it.

4iwrest the needle and fix the screw 1.

10. EEMFRAE (NER

D WEREEHFD, g,
2) AN, EwHAE AR, SRS R

1) EERARRFEME, BARESON FTEEL
= MEFIRER OB,

D URBZE, WGk A,




10, Threading for the buttom thread (Picture &)

1JPull the plectrum 1 of hook. and take out the
bobbin.

2) When putting inside, insert correctly into
the hook shaft, and put down the plectrum

3)Inlay the thread to the threading slot 2, and
put through the part 3, then pull inte the
tension spring

41Pull the buttom thread and the hobbin should
be run as the direction in the picture

1L T 5fFx ( LED

EEAEENFRROERIT IS %

11. Lights and switches

Fush the switch on and off

12. SRR (WE10)

1) HO~-@RIGFFLE, MEEHELNTE LSS
MATIOIN, FERLEEIT.

20 M LR, WiEsRER AL
3) ITRe[EEARETE, MEEBYR ERLE R RIR0n LS
B .

4) SERE, R S Btz EYE, MHEM
SEARETDIE 5

5) SEENE, SHTSE, BEhiEib. Haa,
MEHENTEEHATIOWMN, FRLEETT.




12, Thread wrapping (Ficture 10)

1} Threading in the sequence frim 1 to 3., and
circle around the bebbin.

21Put down the bobbin winder A.
JiLoose the screw B, asjust the plate to the
B0% position.

4iWhen i1’ s leaning, move the thread guide C
and adjust in the front and back, then fix the
screw D again.

5:Finish wrapping and remove the bobhin
winder, it wwill stop automatically.

13, & (REL)

HERIT A 7 Z&ENA]

13. Threading (Picture 11)

Threading as the sequence in the picture.

14. e RS (REL12)

12

ERAETROR LSS, IEPRRCNERE /

B1ELF R A

i T R T @ A AE, MFEER
#l.

14, Ajustment of stitch length (12} PIER

]
Turn the feeding adjustment tray 1 to left A,
(right) side, make the mark on the necessary (E;D
No.

Press down the bartacking handle 2 to start
reverse sewing. when loose it, you can finish
normal sewing.




15. S DAIET

1) BERDeIET (RE1D
Wi £ 75 [E $E EhEk AR B D, kot hpae,
e KA ESR.

20 Meg e Hgis (W14
MBS £RTT I EE RN TR DB D, RSk .
B R D TR

15. Tension adjustment

1} Upper Tension adjustment (Picture 13).

Turn the tension nut 1 at clockwise
direction, the upper tension will stronger; at
the anticlockwise direction, the tension will
weaker.

2) Bottom tension adjustment (Picture 14)

Turn the tension screw 2 at the clockwise
direction, the bottom tension will be stronger;
at the anticlockwise direction, the tension
will be weaker.

16. FERRF (E15)

1) ALERIZE EFH G B AR ILET, IRt EMREO R
T EIGE, EEEFASwmE &L,

2)TIREERET, MTHREMEF, EEERGE.

16. Presser foot lifting (Picture 15)

1. Keep the presser foot at the 1ifting pisition
and lift up the bar 1 at the direction in the
picture, then the presser foot would lift up
9mm and stop.

2. When put down the presser foot. then let the
presser handle down. It would return the
original pasition,




17. EEE AR (LE6)

1) ER 65 sh AN IRET @ E A28, atbiesh
EH#5E. BHEHEREEET.

2) TOMHCBHHES) MRl L D TR DL s
el RN EE A S W R D, )
WA TR W

17. Adjustment for pressure of presser foot
(Picturelb)

& Turn the screw 3 at right side, the pressure
would be stronger, turn left would be weaker
After adjusting, tight the fixing nut 4.

B.Fine tune: Turh the screw 2 at right =zide, the
pressure would be stronger, turn left would be
weaker. tight the fixing nutl

18, BEHR e IS (BT

FRTE®RZE, Sl ECE. e Er, &
HHESTRNSOME, BHH0. 10, 2.
METEM, H5iEie EsiTiEsy.

1) BetRStEEfE PN S g, PR TS e EL EEAY
i
2) WEBLEPEE MW dhng, 00 £ )5S B A ey
Al .

18, Ad justment for needle base of the hook
(Picture 17}

After changing the hook, please the position
of the needle base. When in the standard
position, needle base 2 touch the side of
needle, near the needle about 0. 1-0. Zmm. 1f it’ s
not correct, please make the needle base to
curve and adjust.

1}Needle base is curve inside, imsert the
screwdriver inte the outside of needle base

2)Needle base is curve outside, insert the
serewdriver into the inner side of needle base

10

0.1-0.2mm




19 4| EMS LES)

SR, WREEEHREENT R, 22EEN
B2h. X EIIERE TR, ReRERNZ
&, W IRER, METER.

1) {RENK EmaEN®,. BARE a8,
2) UrE ‘e MEELE, EfiwEal.

PRk SN TS sk, WiiA L A,

19. Restoration for the safety
device (PicturelR)

During the sewing, the safety device will start
when the hook get over pressure. Then the
moving wheel hook will not work. After opening
the safety device, please exclude the breoken
reasons and do the restoration

1)Press down the button 1 of the machine head,
and reverse the main wheel.

2} After the voice, restoration would be
finished.

Remark: Turn the wheel by hand while finish, to
make sure button 1 to be restoration

20. R (RELD

1) MIE¥F ML, ETRUOBEERSH
H.

2) MEkA AEHD, EPERESHBOMIFRD
B8

3 TR SEREERLE, TRERFABAERE
A 92 A LA 2 (4] ) 1D P 490, 1~0. 3mm,

11




20, Adjustment for stitch length (Picture 19)

1) Turm the main wheel at the normal direction,
move the hook guide 1 to the last position.

2) Turn 2 at the directien in the picture, let
the stopping part 3 touch the needl slot

3)Loose the screw 5, adjust the distance to be
0. 1-0, 3mn between hook guide and bobbin case
part A.

2L ¥ EREEMFEE (B2

1) %R 9 e i 3 30,

2) ¥shEahie, VHEBTALEAL JmfE, HIREHF
FLeED, ENHSMHEIL ERaELEmEREE
Wl Gmm, $RGHETE.

3) BEhEER, EHITART A LA 3m, iR
ORIH@E P REN—B, BRETE2 MR
Ch) PIEEBED. T2 L@ hHiAvE
BIE—ie, wlleRiiavies, BEITERE.

4) FERH LGSO S ®,
BHENBEERLEE, EHBIMEEME. CiEHLD
FLEFBYE BB RE 0. 050, lnm, RS EEFELD

5) friae M hise (R) WEEEEG, ARG

(), BRRONHSHPLABA—H, KREHE
B EER L), 52/ E IR LGP 05 — 08 2 T T
BFaE, MEHE.

21. Relation of peedle and hook (Picture 20)

1} Adjusst the stitch length adjusting dial to
be 0.

2)Turn the main wheel, 1ift up 2. 3mm from the
lowest position of needle bar, Loose the needle
bar connector screw 1, adjust the distance to
be 1. 5mm between the end of needle 2 hole to
the end of hook 3, then tight it

12

20




DN Turn the main wheel, 1ift up 2. 3mm from the
lowest positien of the needle har. Keep the
hook end 3 and the center of needle 2 to he
accordance, then tight two screw 4 of the wheel
gear (small). To make 1he first screw in the V
shape into the hook shaft also in V shape. and
fix it.

4)When the hook end 3 and the center of needle
2 in the accordance position, loose the screw B
of the hook shaft, move the shaft at left or
right side, make the distance to be 0.05-

0. lmm, and tight tht screw 6.

SlLoose two screws 5 of the wheel gear (big),
move it at lest and right side. Keep the hook
end 3 and the center of needle 2 to be
accordance, then tight screw 5. Fix the first
screw of the two screws 5, and align on the
flat part of the bottom shaft, then tight it

22, AR (21

O—EstIreh:  @-—HEkm: @D
@—3h#ts E—H_pek: @—Hh.

D EESFHEODODECER, mTERM Ekb;

2) KA MO@E@E@ e F AR — %8, M6
REAT IRAF, 2%, RICHARCN SRS HhieEe.

22 Use of buttons (Picture 21)

13 Key function: (U: Reverse suture; e
Reverse closing: @: DL; @: Fill needle; @:
Second loose line; B): Middle separation

2) long press one button at A the (DEEDEE
button under the corresponding button, until
the B lights flashing, let go, C become the key
of the shortcut button,

20
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A ol 5 Fs o
23, BEHIEE — R
EE L TR M pE
—2mm 22001 pm
2~3mm 2200rpm
3~~5mm 2000rpm
5~6. Simm 1600rpm
RiE T RIFES R ERmE, HAEETEEE.
23. Sewing speed schedule
alternation amount speead
—~2mm 2200rpm
2~3mm 2200rpm
3~5mm 2000 pm
5—6. Smm 1600rpm

The highest sewing speed is set in different condition, please do not over the setting.

24. SEH LR ) R R b 3 T ik

3] 5] b B8 7 ik
OEIE, $H, FEtd, HHIRATHEM A BIE |F AT E et a i n, HE TR
TE 9T {598 EHEAY M Y B G IC .
@ k- 23k it e, W kA,
1. Wik @HLEF S et de Rt 2R L H#H5kEMNXR) .
(HEHLERE|OREETHED, TRHEHE (287, )
5~ mm) ® .k k3k Hit 8, AT L ek .
LML, BixE ), AT HE R, o ABIE.
(D5 ek A4l th it 18 ZH 2L HEERXR) .
O SliE e [ 5t dhalid1g, B (21§ E5EHBMXER) .
2. Bk @ERELERE frEERI R
@t FL - 370 HE R 2 94 18] LS TE R 21 (21 5EEMER)
@HLEH S A3 ik —EMiLE .
O TN TR 908 T E TR, M (10 REMELHE) .
@R TE I T AT FH S BD 45 3T B0 Bl A e T 6
3 BERRE @R, g e
@k Hits, A
&Nk NHidH, LR ek A
(B 430 15, Wi HLE .




25, Problem and methad

Situation

Reason

Methaod

1) thread broken

{left 2-3mm at the back of
material)

1) There is scar from thread way,

needle end, hook end and the
hook 1nside circle.

2)Upper thread tension is
strong.

3)Needle touch the hook end.

410i] amount of hock is small.

5)Upper thread tension is too
weak.

§)Taking=up spring is too
strong, the movement amount is
too small.

TiNeedle and hook run at the
same time are too fast or too
51ow,

1JUze the emery paper to deal with
gear. Use the files to deal with the
inside circle of hook.

2/ Make the upper thread weaker.

3)Please check No. 22 the relation
between needle and hook

414djust the oil amount
No. 7 oiling).

{as per

S)Increase the upper thread tension
6)Make the taking—up spring weaker
enlarge the movement amount.

TiAs per No. 22 the relation between
neaedle and hook.

2} thread jumping

liNeedle and hook run at the
same time are too fast or too
slow.

2) The pressure of presser foot
is too weak.

3)the distance between needle
hole and hook end is not
correct.

4)Neeld type is not correct

1} As per No.22 the relation
between needle and hook

2}Tight the presser foot adjusting
SCTEW.

31As per No.22 the relation hetween
needle and hook

4)Change another large needle.

3) tight thread

1)The tension spring of bobbin
case have no threading.

2)Processing of thread way is
not good.

3)The bobbin can not slide .
4)Bottom thread is too weak.
5)Bottom thread is too strong.
6)Needle end damage .

1)The tension spring of bobbin case
have no threading.

2)Processing of thread way is not
good.

3)The bobbin can not slide
4}Bottom thread is too weak .
S}Bottom thread is too strong
6)Needle end damage.

15
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1. #pEP24EE (Frame & miscellaneous cover )
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e | ok WIDRES BB HR O B $ i
1 40016798 FACE PLATE ASM. I 1
2 S541112155p SCREW 11/64-40 L=12 R AEST 2
3 TA1250406R0 LUBRICATION SUPPLEMENT MR E 1
4 21331301 TOP COVER B =% |
5 5541108155F SCREW 11/64-40 1=8 EER iR dEET fi
6 020182 THREAD GUIDE PLATE FEEIR 1
¥ S5050906105P SCREW 9/64-40 L=9 it e B AR 4
B #01 21331756 WINDOW PLATE A ASM. hEE EE N 1
g 21348009 WIDOW FLATE D REHE 1
10 (20181 RUBBER PLUG 1515 38 1
11 21231202 SETSCREW I i R ey 1
12 LS514 SCREW HEET 1
13 21332002 WINDOW PLATE PACKING B FEEEL 1
14 S541108155P SCREW 11/64-40 1=8 PN Y 5
15 TA1250504R0 RUBBER PLUG t 2
16 201 21349600 BED SLIDE(LEFT) A ILHEER 1
17 #03 020152 BED SLIDE(LEFT) A TR 1
18 21331608 BALANCE COVER ;% il 1
19 SST150910TP SCREW 15/64-28 =0 B3P MAE4AT 1
20 22619100 CAP HEE 1
21 10201200 RUBBER PLUG ok 3
22 TA1050504R0 RUBBER PLUG i L 1
23 TA1050504R0 RUBBER PLUG O 1
24 020143 Push plate TR 1
25 22602601 BED SCREW STUD JEAR SRR ST 2
26 21361407 BED SUPPORT PLATE JRAR AR 1
27 TA1050504R0 RUEBER PLUG i Y 1
28 17912106 NEEDLE THREAD PRESSER FLATE ISR EAR 1
29 B1132521000 THREAD PRESSER PLATE SPRING I ERAR AR 2 1
a0 22651202 AUXTLIARY COVER FEENR |
a1 552090710TP SCREW 9/64-40 L=7.2 S Bh R AR T 2
3z S561512105P SCREW 15/64-28 L=12 2tk ) 2
33 SD03805515L HINGE SCREW D= 3.80 H= 5.5 ITER AR AR ET l
34 B1111563000 BED SLIDE SPRING LERTE 1
35 5541105155P SCREW 11/64-40 L=5 BIEEREREL 2
36 WIFF: #Hi attached list  NEEDLE FLATE il 1
a7 S52110820TP SCREW 11/64-40 L=B. 5§ i w T 2
18 01 23208556 AUXILTARY COVER ASM. o A £ 1
BTy #01 23208507 AUXILIARY COVER S ELRA €13
40 #01 23208606 SLIDING PLATE SUPPORT S b (1)
41 #01 5561111405P SCREW  11/64-40 L=11 iR B AR S FRAEAT (2>
42 $541112155P SCREW 11/64-40 L=12 HERET 1
43 #03 21349808 BED SLIDE(RIGHT) A H#ER 1
44 #01 213459600 BED SLIDE (RIGHT) A ESEiid 1
45 020186 Lighting assembly BERE & 1
46 5SRO91022TP SCREW T RIR iR aReT 2

201 1580AH]

15
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2. Phzk S bl ftF (Pick up and upper shaft components)
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5 iHH RIS RAS FOLEF i E HE
1 (120267 UPPER SHAFT |-l 1
2 21333000 UPPER SHAFT FRONT METAL EMiiiE 1
3 B1905520000 THREAD TAKE-UP LEVER PhERAT 1
4 B1906051000 TAKE-UP LEVER PIN P 1
5 B1907057000 THRUST PIN ekt 1
i 5S8150822TP SCREW 15/64-28 L=8 PREL FFaHaRET 1
7 21339106 NEEDLE BAR CRANK ROD AT B BT 1
B CRZ02000000 OIL WICK iR 0. 45
G CR202000000 OIL WICK ik 0.03
10 B1210051000 NEEDLE BAR CRANK PIN E AT ah 4 B 1
11 CR2G2000000 OIL WICK bl 1
12 21332606 COUNTER WEIGHT (A) (38MM) AT i 1
13 S58150822TP SCREW 15/64-28 L=8 FTH H a8 §T 2
14 SHROR0812TP SCREW MBX8 ey 2
15 21339502 UPPER FEED CAM (3.5) LA RLd 1
16 SSHE60810TP SCREW 1/4-40 L=8 (B Lodi Sl B AR ET 2
17 21333109 UPPER SHAFT INNER METAL EHiihE 1
18 CQ202000000 OIL WICK R 0. 15
19 21336557 ECCENTRIC CAM A ASM. T e R dH G 1
20 21336508 ECCENTRIC CAM A TaERHRLFE 1
21 SSBGG0810TP SCREW 1/4-40 1=8 TR RO R 2
22 #01 21333703 SAFETY CLUTCH DISC EH-ER 1
23 22604904 UUPPER SPROCKET i A 1
24 $56661110SP SCREW 1/4-40 L=11 | 1) e e S B R 2
25 020268 TIMING BELT i 1
26 B1203512000 BUSHING REAR A 1
27 21402300 UPPER SHAFT BEARING HOOK LR g 1
28 SMBOBOGOZTP SCREW M6X6 LR ERE 2
29 21387907 ADJUSTING PIN (1.2) (%) fR-Lo# 1
30 SSR1G0B22TP SCREW 15/64-28 L=8 FE i SE AR ET 2
a1 21387501 LOWER SPROCKET T ¥ [F 5 4 1
3z B1214019000 SPROCKET RING T B EHIEEH 1
33 40038700 THRUST COLLAR ASM. R £ !
34 40038702 THRUST COLLAR THMELE (1)
35 5S8661030SP SCREW 1/4-40 L=10 T A AT (2)
36 5B120000200 BEARING 20%42 a3 1
a7 557120T60SP SCREW 3/16-28 L= 7.0 1= Sl b e ] o2 T .
a8 21353008 HORIZONTAL FEED CAM COVER T R L4 FRAR |
39 §ST110T10SP SCREW 11/64-40 L=7 TiEEHE ¥ R ET 1
10 21427000 FLYWHEEL T4t 1
41 5581507107TP SCREW 15/64-28 L=T T e o L ReT 3
42 #03 21333501 SAFETY CLUTCH DISC HEER 1
43 SS8111010TP SCREW 9/64-40 1=9.5 (TF4E) Lo 32 S8R4T 1
44 #01 B13125630004 SAFETY CLUTCH PUSH BUTTON i i 1
45 #03 21333802 SAFETY CLUTCH PUSH BUTTON il 1
46 REOS00000K0 E-RING FFOosE 1
47 B1639051000 SPRING 4 1
48 B1313055000 SAFETY CLUTCH KNOB SLEEVE Frenne 1
49 #01 S58180710TP SCREW 15/64-28 L=T TG4 R3S L ERET 3
50 #03 SSHEE0530TP SCREW 1/4-40 L= 4.5 FriH e b o L iR 2

#01 1580AF

20
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3. 51 #Fi2zh2EE (Needle bar rocking)
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75 AL ML e H AR R AR BuE
1 23002009 NEEDLE BAR FRAME it ae 1
2 21405204 HINGE STUD T SE s b 1
3 22814909 FELT 2R mEs 1
4 B1437051000 OIL WICK RETAINER FrifiEzhdh b e iR 1
5 5581511507 SCREW 15/64-28 1=10.5 ik ikl 1
G 22814509 FELT e 1
7 030339 NEEDLE BAR HAF 1
8 B1411057000 NEEDLE ROD HOLDER HTEk 1
g SS7090910SP SCREW 9/64-40 L= 8.5 AT LIBET 1
10 CR202000000 0IL WICK i (. 04
11 SME030602TP  SCREW M3X0.5 L=6 SRET 1
12 CQ202000000 OIL WICK s 0. 05
13 MC372001600 NEEDLE SY3355 160 Hl&t SY3355 160 2
14 41438007 UPPER FEED BAR GUIDE oy TR AR 1
15 S57110910TP SCREW 11/64-40 L= 8.5 By AR 5T 2
16 21388400 ROCKING BASE GUIDE y::Lird 1
17 $571108305P SCREW 11/64-40 L= 7.5 AT 2
18 213386034 ROCKING BASE GUIDE (B) ST ARER G 4R 1
19 $S6091022TP SCREW AT AR IR (it 85T 2
20 21338801 ROCKING FRONT ARM AT 2 Eh ih i 1
21 SMBOBOS12TP SCREW AR R IR T 2
22 21338900 ROCKING SHAFT FrFiEanHh 1
23 B1414232000 SQUARE BLOCK HF@RER 1
24 B1410771000 STUD RS B 1
25 21339304 ROCKING SHAFT FRONT METAL 4H#FiEEhHh A &b ]
26 40027746 BUSHING REAR it E 1
a7 21339056 ROCKING REAR ARM ASM. ST #EEh () dhiaE i 1
28 21339007 ROCKING REAR ARM HATiBE GEFR) diHR 1
29 S561524405P SCREW 15/64-28 1=23.5 R Eh (1E70) HRIRET -1
30 21347406 ROCKING REAR ARM FELT s GEA) thiiih i 1
31 EA9500B0000 CABLE BAND #H 2

22



4. FiERIHLA (Pressure adjusting & upper feed mechanism )




B REOBHS KALLTH 3 B 349
1 21340401 UPPER FEED SHAFT Bebviil i 1
2 21340500 UPPER FEED FRONT ARM 32 A 4 i 4 1
3 SSRE60612TP  SCREW 1/4-40 L=6 A AR S SR AR T 2
4 21341904 FRONT METAL FiERHERE 1
5 21378302 FEED SHAFT METAL LIEAEEE 1
6 22904155 MAIN SHAFT THRUST COLLAR ASM. ik #ishEBEaE ]
7 22904106 MATN SHAFT THRUST COLLAR FiEmsER -1
8 SS8660610TP  SCREW 1/4-40 L=6 LiEfE B RE] 2
9 SS8150822TP  SCREW 15/64-28 L=7 S RIRET 1
10 TAOT50704R0_ RUBBER PLUG [ i 32 1
11 40033027 UPPER FEED LINK ASM. LiEREFFAE S 1
12 40033026 UPPER FEED LINK iR EER -1
13 21347109 FELT EiEFHER R -1
14 EAGS00B0000  CLIP CV-70S IER A=K E3 -2
15 SS8150710SP  SCREW 15/64-28 L=7 18] 1
16 SDOG407015P  SCREW i R S T 1
17 B1414555000  SLIDE BLOCK HEMER 2
18 WPOS01046SC  WASHER 5 X 13 X 1 4 T i b i [ 1
19 40033029 TRIANGULAR LEVER ASM. AER 1
20 §S7110510SP  SCREW 11/64-40 L=5 B i i AR ET 1
21 CH202000000  OIL WICK 4 R R R 0. 02
22 10509701 FELT A ER N ERE 1
23 B1456053000L  WALKING BAR DRIVING LINK A E D IERE 1
24 40033030 WALKING BAR A A S 1
25 B14670530A0  WALKING BAR ASM. P MR AT 1
26 B1468053000  WALKING BAR SPRING M 1
27 $56151780SF  SCREW 15/64-28 L=17.0 PR EATIRET 1
28 21406509 UPPER FEED GUIDE PLATE 5 R S8 1
29 26225201 ROLLER 6 E 5 S5 E
30 SS61519205P  SCREW 15/64-28 1=19.0 16 EE TSR (E) 1
31 #03  SM6040800SP  SCREW M4 L=8 T EERRET 2
32 S571507405P  SCREW 15,/64-28 L=T BEET 1
33 21006408 ADJUST SCREW A A& SR 1
34 B1510155000  PRESSER BAR LOWER BUSHING EETFHE 1
35 21339700 UPPER FEED STOPPER PLATE EL 1
36 #03 020497 SCREW M2, 5%16 HRET 2
37 #01 #03 SS41108155F  SCREW 1/4-40 L=B BEE] 2
a8 40018340 SCREW wRET 9
39 030292 PRESSER BAR EEH 1
40 40039265 PRESSER BAR HOLDER A ASM. HE S L 1
41 40039266 PRESSER BAR HOLDER A EEFEL 1
42 SST110910TP  SCREW 11/64-40 L= 8.5 T e LR T 1
43 22907604 PRESSER SPRING REGULATOR NUT 1 2 1
44 B1502246000  PRESSER SPRING i [ & 1
45 SDOS00481SP  HINGE SCREW D=8  H= 4.9 FE AT 98 3L PR AT 8B £T 1
46 NSB680320SP  NUT 9/32-28 L4 1
47 B1462053000  THREAD RELEASE SPRING EEFHLRE 1
48 21406103 PRESSER LIFTER LEVER E AR F 1
49 21406608 GUIDE PLATE SPACER JE e F 24T 1
50 21340302 UPPER FEED REAR ARM (B) [EMZE B 1R T di iR 1

#01 1580AH
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4. FiEEWMLE) (Pressure adjusting & upper feed mechanism )

25



il AR IO i AR o A 1818

5l 21006002 ADJUST SPRING B ot 3
52 SMB052002TP  SCREW M5 L=20 T JEI7E B 1 T 45 5 E 4T 1
53 21006507 ADJUST SCREW B A R /N EFT 1
54 NS6110530SP NUT 11/64-40 $2FF11/64-40 1
55 40072709 SPRING SUPPORT SHAFT ASM. iR & 1T 1
56 SMBOS0602TP  SCREW M5 L=6 1257 2
57 10774354 UPPER AND LOWER DIAL ASM. T A B 1R A A (1
58 #03 40024852 VERTICAL DETECTOR SWITCH ASM.  PREFF2E{F (900MM) ]
50 #03 020494 VERTICAL DETECTOR SWITCH ASM.  FF: i 1
60 10715100 VERTICAL DIAL SHAFT BUSHING R ik iRE 1
61 10715001 VERTICAL ADJUSTING CAM EEAC SRR O3 1
62 10715704 VERTICAL DIAL PIN ERZERAFYRIEsE 1
63 B152652700G  SPRING EMEERA AN REEEE 1
64 SS6110630TP  SCREW 11/64-40 L=6 He 072 B 4R A 5 S bR ST 1
65 21341607 VERTICAL ADJUSTING ARM ERZr SR A gh i 1
66 10715308 PIN EEZE B RA B i 1
67 SME051402TP  SCREW MEX0.8 L=14 R & 1R 87 s AR AR ET 1
68 21341508 VERTICAL CHANGE BASE SHAFT T B 7E & 1 S 1
69 10718203 FEED SHAFT FRONT METAL EMZERARE 1
70 10714202 VERTICAL CHANGE BELT Ik I 7E # 48 1 AF 5h dh iR 1
71 21438106 STOPPER PLATE B SLERIR 1
72 SM10508015R  SCREW M5 L=8 iR 3 R S AR AT 1
73 21337803 FEED ADJUSTING BASE SUPPORT el g L 1
74 S541108155P  SCREW FHHHRET 2
75 10713501 SPRING HOOK i AR S 3 SR 2
76 10716504 VERTICAL SHAFT SPRING i A7 4 B 1
7 B3416552000 CONNECTING ROD HINGE SCREW R ER 2
78 REOS00000KD  E-RING FOsE 2
79 21339809 UPPER FEED DOG SPRING HOOK ik bR fr SR 1
80 SST110830SP  SCREW 11/64-40 L= 7.5 AR R A SR T 1
81 10713766 ECCENTRIC ROD (SET) FE 22 # 18 H AT 1
82 SSEG60810TP  SCREW 1/4-40 1=8 R FE R 2
83 10713808 CONNECTION LINK PIN B EWRZEHREERS 1
84 10714509 CONNECTION LINK B s FE T AT 9
85 10714608 CONNECTION LINK B SUPPORT PIN  Rh#SEEESY 2
86 SMB050602TP  SCREW M5 L=6 HEET 2
87 21340005 UPPER FEED LINK (B) B2 B4R 7 th i+ 1
88 210487074 HINGE SCREW H BI7E B 4 T dh R egd] 1
89 REOSQOOO0KD  E-SHAPED SNAP RING (8MM) F B2 4 1 R A 1 1
#01 1580AF3 503 1580A-TF9
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5. iZEHLF) (Feed mechanism)




s R RIS BB g B g
1 SST150910TP SCREW 15/64-28 L= BEY15/64-28 L=9 ]
2 21430400 FEED ADJUSTING BASE SUPPORT EEHETMmTE (8 1
3 010561 BOTTON E&E 1
i 5591514400P SCREW 15/64-28 L=14 ST R 1)
3 WPOGZ 101650 WASHER 6. 2X13%1 3 i E (1)
B SMAQL0502TP SCREV M5 L=5 L] L1}
) B16040120004 FEED BAR SHAFT A g el 1
G REGE00TLIER SNAP RING 5 e 1
G CQ202000000 OIL WICK i 014
10 21364104 FEED ROCKER FAEhiE 1
11 SSTI114108P SCREW 11/B4-40 1=14 | T 2
12 020573 FEED ROCK SHAFT 1Al 1
13 21378302 FEED SHAFT METAL ERE. BHE 1
14 020514 SCREW 11/64-40 L=8.5 BT 2
15 226093091 FEED ROCKER SHAFT CRANK FiRiEREERE 1
16 SS6121610TP SCREV 3/16-28 L=15.5 AT R E] 1
17 22904155 MAIN SHAFT THRUST COLLAR ASM. 15 i 411 ) 7
18 22004106 MAIN SHAFT THRUST COLLAR EH (1)
19 558660610TP SCREW 1/4-40 L=6 T 23
a0 020574 NEEDLE BAR FRAME ROD EACER 1
21 526110630TP SCREW 11/84-40 L=6 e 1
a8 21378203 FEED ROCK SHAFT HINGE SCREW 3 M gt [ B R R T 1
23 21337506 FEED ADJUSTING BASE Eag ikl Redit il 1
24 21337704 FEED ADJUSTING BASE COVER HEETERES g
25 5571103107TP SCREW 11/64=40 L= 8.5 A A S AR q
26 21337407 SQUARE BLOCK R E Y EiAR R R 2
27 21337803 FEED ADJUSTING BASE SUPFORT & i s o sa 2
28 SSR150822TP SCREW 15/R4-28 L=8 R 2
29 21338308 FELT SUPPORT R A AR IR 1
30 SS50906108P SCREW G/B4-40 L=6 EEEH AR R R 2
31 21337302 ECCENTRIC PIN TR R 1
32 SS709010TP SCREV 9/64-40 L= 8.5 S P U e S S R ST 2
33 21337308 FEED ADJUSTING ROD R ER 1
34 SDO800402TP HINGE SCREW D= &  H= 4 PSR A TR T 1
35 21337605 SPRING RNtk 1
a6 21338000 SPRING HOOK SRR thi R e 1
a7 §57111410TP SCREW 11/64-40 L=16 I I U e T AT 2
38 21337209 FEED ADJUSTING A EFRRIEAT 1
39 B1610512000 FEED DRIVING SLIDE BLOCK iEd e 1
40 SHE0G1802TP SCREW M& L=183 R FE R R 1
41 0105364 FEED DIAL A HIRiRE 1
42 010562 SPRING EHE 1
43 S561218605P SCREW 3/16-28 L=18 FI R RR IR RYT 1
44 11009909 FEED REGULATOR SCREW HEEHER 1
45 ROO92270200 RUBBER RING HEE RO 1
46 010563 FEED REGULATOR PIN 1B Eh4N 1
47 22912109 FEED REGULATOR PIN SPRING A A ]
48 21336656 FEED LINK ASM. TR ST 1
44 21336607 FEED' LINK §TFFEEENEERE (AL £1)
50 B1418761000 CONNECTING FORKED LINK PIN b 1

28



5. 1E B (Feed mechanism)
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I+ i ER IRV AT B S
51 CRZ02000000) 0L WICK i gl L 0.04
52 SMADSOS0ZTP SCRER Ma%E 12 AT 1 5 S o ET 1
53 21336708 FEER ROB A AR 1
54 21338207 FEED LINK PIN ET AT 1
B5 SD10008015H HINGE SCREW D=10 H=B ST IR ZhEE i d kT 1
56 21336300 BACKWARD FEED LEVER SHAFT (84 T-5l 1
57 SS6580752TP SCREW 1/8-40 L=7 LRI 2
58 £512010105H THRUST COLLAR ASM. D=12 U=10 HEEEEMESEA Y |
59 C512010115H4 THRUST COLLAR D=12 W=10 R TFRER 1)
1] SSEE60610TP SCREF 1/4-40 L=5 M RET (23
61 REOG00000KD E-RING (Rl T80T e 1
62 21388004 REVERSE FEED CONTROL LEVER {8 pdn T 1
63 556120930TP SCREW 3/16-28 L=9 EE T e 2
64 22814809 FELT ERLET RS 1
65 WPOES08T6SD WASHER 6. 5%13%0. 8 BE 1
B6 NSE150310SP NUT 15/64-28 R 15/64-28 1
BT 21364252 FEED BASE ASM. A H 1
BE 020568 FEED SHAFT METAL ETEEEE 1
B89 21364203 FEED BASE T 1
T0 10107902 FEED EAR FORK HTR 1
71 We: $HHL Cattached 1ist ) FEED DOG R F 1
72 NSGORO210SP NUT 1/8-44 %A A 1
73 SSGOR1S10SP SCREW 1/B=-44 L=18.0 A T BN RET 1
74 B1610512000 FEED DRIVING SLIDE BLOCK EA LIRS 1

a0



6. e . THIMLF (Hook shaft & upper feed mechanism)

- . §2.i8Y 32 .33
m.ni! 20 . 21
35.41.43
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i i e Wi RES WA o A g
1 #03 21390000 HOOK SHAFT BASE (RIGHT) HheH 52 ]
2 203 21390109 HOOK SHAFT BASE (LEFT) fEREM 1
3 #01 21335104 HOOK SHAFT BASE (RIGHT) hheHise 1
4 401 21362108 HOOK SHAFT BASE (LEFT) EhpH |
5 #03 21234808 INNER HOOK GUIDE LINK a4 S EAT 2
G #01 21334900 BOBBIN CASE OPENING LEVER LINK IR L AT 1
7 R1821051000 CRANK SCREW STUD THEREE R AT IRET 2
H £Q202000000 DIL WICK a1 PR R AT TS 0.0z
g N561104205P NUT 11/64-40 G S R AR R £ 2
10 203 21335500 GUIDE ARM (FOR THREAD CUTTING) 73 £ B 2
11 #01 B1822563000 BOBBIN CASE OPENING LEVER CRAN SRR 2
12 #03 21335708 INNER HOOK GUIDE ARM SHAFT R ETEF 2
13 #01 B1823051000 OPENING LEVER CRANK PIN T R ER 2
14 557111810TP SCREW 11/64-40 L=18 SR RS RE Y T AR ET 2
15 CR202000000 0IL WICK 2 B EFT I 0. 02
16 #03 21335807 INNER HOOK GUIDE GrER L 2
17 #01  B1824563000 BOBBIN CASE OPENING LEVER Hesn )
18 WPO3T10165D0 WASHER 3. Tx8X1 GERERE 2
19 SSR090810SP SCREW 9/64-40 L= 7.5 ik eReT 2
20 10111102 THRUST WASHER 0.9 EEEFELE 2
21 10112704 THRUST WASHER 1.2 HEMR SR - E AR 2
22 #03 21378401 HOOK SHAFT UPPER METAL ik i - 2
23 #01 21378500 HOOK SHAFT UPPER METAL HHBRE 2
24 21334701 HOOK SHAFT LOWER METAL HEHRETE 2
25 10109508 SADDLE INSTALLING BLOCK UPPER Bt R R L 2
26 10112407 SADDLE INSTALLING BLOCK LOWER it EME 2
27 5561530405P SCREW 15/64-28 L=30 fiEde 20 E AR eT 2
28 WEOBB0002SP WASHER 8. 5X18X1.6 HREERs 2
29 SMB0B2502TP SCREW M8 L=25 HRULE AT
30 B1834512000A OIL ADJUSTING SCREW i 18 1 AT 2
31 NS61104208P NUT 11/64-40 DR RR T 2
32 #03  SC1510NI1 THREAD TRIMMER HOOK ASM. TEth 2
a3 #01  SC1510NTI VERTICAL-AXIS SEWING HOOK ASM. tind 2
34 21334800 ALUMINUM BOBBIN WITH KNURL HE 2
a5 10112506 THRUST WASHER 0.6 HEMR S FE 2
36 220671 LOWER SHAFT T 1
a7 B18025120404 BUSHING ASM. FRONT H e 4 A 1
38 S58151150TP SCREW 15/64-28 L=10.5 I ELARET 1
39 B18035150A0 BUSHING ASM. INTERMEDIATE W EEAaL 1
40 SSE151150TP SCREW 15/64-28 L=10.5 FLAR4T 1
41 10111003 THRUST WASHER 1.1 HEHR A FERE 2
42 #01 22609804 FEED DRIVING CAM™ T 1
43 10109700 THRUST WASHER 1.5 HEt R L ERE 2
44 #01  SSREB0530TP SCREW 1/4-40 L= 4.5 T L EEET 1
45 B1817051000 HOOK DRIVING SHAFT GEAR SMALL 8 RE A i e 2
46 558660670SP SCREW 1/4-40 L= 6.1 e 5 52 fr g eT 2
47 SSHER0530TP SCREW 1/4-40 L= 4.5 EF BT 2
48 B1816051000 HOOK DRIVING SHAFT GEAR LARGE AR IG5 2
49 5S8660810TP SCREW 1/4-40 L=8 B G IR ET 4
50 5581511505P SCREW 15/64-28 L=10.5 S LAEET 1
51 SQ1110401M2 CONNECTING SCREW HEERIRET 4
52 22611909 OIL PUMP SHAFT IR 1
53 SSREE0FI0TP SCREW 1/4-40 L= 4.5 16 e aBET 3
54 22611701 PLUNGER BUSHING B THGE 1
55 S5B110422TF SCREW 11/64-40 1=4 et S o SLARET 4

#01 1580AF
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47 (Thread cutting components)
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34

11 UL ke 0 IEd:s Hlit
] 21389200 MOVING ENIFE 4] 2
2 SMEO208DZTP  SCREW M3X0.5 L=8 sl JJBRET 4
3 10748101 WASHER M3 | 4
4 21389556 FIXED KNIFE BASE (RIGHT) ASM. Wl A AL (1) 1
5 21389507 FIXED KNIFE BASE (RIGHT) WG RE (41) 1
A 213849309 FIXED ENIFE el 1
7 21380408 CLAMP SPRING X 1
B SST0B0GLI0SP  SCREW 3/32-56 L= 5.5 SE TIHEET 2
9 S570606105P  SCREW 3/32-56 L= 5.5 SRR AEAT 2
10 21389655 FIXED KNIFE BASE (LEFT) ASM. ENEERE N () 1
11 21389606 FIXED KNIFE BASE (LEFT) ETREZRE(E) 1
12 21389309 FIXED KNIFE 27 1
13 21389408 CLAMP SPRING TR 1
14 S570606105P  SCREW 3/32-56 L= 5.5 2 TIEEE] p
15 $570606105P  SCREW 3/32-56 L= 5.5 F AR 2
16 SMEQ41202TP  SCREW M4X0. T L=12 T T B AL AR ET 4
17 WEO4308005C WASHER M4 ETIREEEEET A 4
18 21354907 MOVING ENIFE SHAFT iEThT1ER 2
19 CSOT90731SH THRUST COLLAR EE RN EH 2
20 558110422TP  SCREW  11/64-40 L=4 BT T B N E B B E] 4
21 21354501 THREAD CUTTING STOPPER (RIGHT) ARG () 1
22 SSTI11120SP  SCREW 11/64-40 L=10.5 Eh A IRAR () 4B 4T 1
23 21353750 VERTICAL FITTING BASIS ASM. Y TI RN b 4 R £E 1 1
24 21353701 VERTICAL FITTING BASIS B TISEE i 4 e 1

_25 S58110510SP  SCREW 11/64-40 L=5 5 7] S =h dh R MR ET 2
26 21354006 THREAD CUTTING DRIVING PLATE BUERIRENIEAT 1
27 10116804 SHAFT .0E5 L 1
28 21353859 THREAD CUTTING ROLLER ARM BY J13EEh g AR 1 1
29 21353909 CAM ROLLER SHAFT BUEE AL TR 1
30 D2430555B00  SNAP RING BUSL AR T RiET S 1
31 21353800 THREAD CUTTING ROLLER ARM B £ Mz B R 1
32 [2427555B00B  CAM ROLLER BIEE MM AEE T 2
23 CSO70081BSH  THRUST COLLAR ASM. D=7 W=8 Bl 37 lashihReaE {4 1
34 CSOTO08115H  THRUST COLLAR D=7 W=8§ Bk e 1
35 SS81105108P  SCREW _11/64-40 L=5 Y £5 > B AR ET 2
36 5S6151812TF  SCREW 15/64-28 L=18 BY 45 IR =h ph 4 e 4 6T i
a7 21354105 CONNECTING PLATE Bk EWEIEST 2
38 21354204 STOPPING PLATE BY % 1B 5 AT R 2
39 SD06403255P  HINGE SCREW B£8R T 5 A R ST 1
40 SSE111140SP  SCREW 11/64-40 L=11 Y 45 1P 5 i O BB 4T 4
41 21363601 CONNECTING PLATE BTER R T 5
42 HK034610120  HOUSING 12P S mEGRESEE |
43 WPDA210165D  WASHER 6. 2X13X1 TR () dEAT 2
44 SOOE40TE1SP HINGE SCREW D= 6.35 H= 7.5 U 8 T A AR ST 1
45 21389705 ROCKING ARM (RIGHT) FEED T A4 RN B8 () ]
16 §S6121610TP  SCREW 3/16-28 L=15.5 fhsh i iR de E LT 1
47 21389804 ROCKING ARM (LEFT} EEhTIBiEEh A () 1
48 SS6121610TF  SCREW 3/16-28 L=15.5 ez dh i 9L E 0BT 1
49 SDOG40451TP  HINGE SCREW D=6.35 H=4.5 B4R 1855 i FFI84T 1
50 B1515512000  HAND LIFTER SHAFT AR (5D 1
51 21385011 THREAD TRIMMER CAM sk i 1
52 SS8660612TF  SCREW 1/4-40 L=6 R L FEARAT 2
53 SDOR40482SP  HINGE SCREW D= 6.35 H= 4.8 BYLR AR Eh & FF AR ET 1
54 21355102 THREAD CUTTING SOLENOID B4R d Rk 1
55 21354600 SOLENOID FITTING PLATE w7 Rk 1
56 §S61510408F  SCREW 15/64-28 L=10 WUL L R RS T 2
57 SMBO40802TP  SCREW M4X0.7 L=8 £ A R R ST 2
58 21354709 SOLENOID CONNECTING FLATE BTk IR i AT i He I
59 SS6110710TP  SCREW 11/64-40 L= 6.5 HE5T 2
G0 21390208 MAINTENANCE SPRING & 2
61 THQE SPRING WASHER 3 4 2



8. F2kHL¥ (Thread tension components)
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i AL = Wi R RS S LB i #FE e
] 020840 020840 THREAD TENSTON ASM. e b BRI AF 1
2 0208414 0208414  THREAD POST BASE COMPL. G i 1
3 020841B 020841E  Cylinder block SELE 1
4 n20841c D20841C Cylinder thimble S ETTH 4
5 020841D 0208410  Passing plate RS 2
B 020841E 020841E  Fixed block iof 4 4 [ 5t 1
7 020841F 020841F  TAKE-UP SPRING GUIDE DISC ASM  #eREf#efife 2
8 0208416 020841G  PAD 3% 1
9 (020841H 020841H  PAD hif 1
10 0208411 0208411  Torsion spring I 2
11 020841] 020841]  Torsion spring bracket T 1
12 020841K 020841K  PAD B! 1
13 020841L 020841L  THREAD TENSION NUT eI HIES 4
14 02084 1M 020841M  TENSION SPRING NO. 1 T8 4
15 02084 1N 02084IN  BOBBIN WINDER TENSION DISC JeERIELR 4
16 0208410 0208410  BOBBIN WINDER TENSION DISC i i AR 8
17 020841P 020841P  TENSION NUT S i 1R T R £ 3
I8 0208410 0208410  TENSION SPRING 5 B 3
19 020841R 020841R  TENSION DISC e b 3
20 0208418 0208415  THREAD TENSION POST B it £ 3
21 020841T 020841T  PIN #H 1
22 0208410 0208410  AXIS Hhek 1
23 LS4C10 LS4C10 SCREW STUD s24T 2
24 LS4C8 LS4CS SCREW STUD 42T 1
25 LS4NG LS4N6 SCREW STUD RAY. LA A 8
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ek 35 H (Lower thread winder mechanism component)
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s R HmEg A RIS FILEFE A i
1 40126355 BUBBIN DEVICE ASM. B RAlT ]
z ZBZE0109 BOBBIN FITTING BASIS COMPL. Bt 1
3 26260307 ADJUSTING PLATE BEARING bE st A R Ry 1
4 26260408 CONNECTING ROD ERIREF 1
3 4012659 ADJUSTING FLATE B BIRTNE 1
A 2RIE0505 STOP MOVING CARD il | 1
7 40125851 WHEEL SHAPE 313 5 1
8 26260802 RING EL 2
g 26261008 BEARING ¥ 1
10 40126354 BEARING SHAFT i 1
11 26261503 FRICTION RUBBER CIRCLE BRI 1
12 40126550 CENTER BEARING 5 1
13 40125927 RUBBER MAT Rzt 1
14 40126311 THREAD TRIMMER W&k 7J 1
15 40151791 HANDLE Fif 1
16 14718507 SPRING E i |
17 RCOBBOTIIKP RING eI 1
18 SMO0306015C SCREW 2%0.5 L=8 Seih 2R [E E AR 3
19 SME0408E0TP SCREW4#8 PEET 1
20 SME021202TP SCREW EET 2
21 SMB050502TP SCREW EIERET 1
23 WPO4508015P FLAT MAT i 2
23 40126549 SPRING A 1
24 40125928 POSITIONER Efr 2 1
25 40125844 LIMITED CARD FR{EF 1
26 WS0451040KP SPRING WASHER s 1
27 NSE110310SP TENSTON SPRING NO. 1 TRk E 1
28 D316B555H0R BOBBIN WINDER TENSION DISC TR SRR )
29 B3214047000 THREAD TENSION POST i E 1
30 21378708 THREAD TENSICN MUT it 48 1 A A 1
31 11072402 SCREW IR iRET 2
32 SMBOS0602TP SCREW M5 L=6 RSB RE ( 4R SR4T 2
33 22538706 LOWER THREAD GUIDE ASM. pUEs 5k 1
34 21355706 FITTING BASE [ i e A2 1
35 D3 162555600 THREAD GUIDE iR 1
36 NSB1102105P NUT 11/64-40 it pEiE 1
a7 SSB110810TP SCREW 11/64-40 L=8 ik R E IR 3
38 10704807 BOBBIN FRICTION WHEEL e | ) 1
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10. £y
#H (Lubrication compo
nents)
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i i A R R it B F $i
1 21345756 ARM CNCE THROUGH OIL FELT ASM. R 1
2 21345707 ARM ONCE THROUGH FELT A i il i 1
3 21345806 FELT B il 4P 1
4 21345905 FACE ONCE THROUGH FELT o | Eee 1
5 21346358 FELT SUPPORT ASM. i T 5 AR 1
B 21346309 FELT FimaE 1
7 21346507 FEED CHANGE FELT AN AL s 1
5 21346408 FELT FhsE R 1
9 FASSOOBOGON CLIP CY-705 Eask: ko 2
10 S571107105F SCREY 11/64-40 L=4.3 Kl BT 1
5] 21340708 UPFER FEED OIL BAR PLATE BEA MR 1
12 S3T1107T105F SCREW 11/64=40. L=5 o B A AR AT 1
13 CRZ02000000 DIL WICK IR el 02
14 21347000 TARE-UF OIL FLATE BN R 1
15 CR202000000 OIL WICK Tl 4 .25
16 21347208 TAKE-UP LUBRICATION FELT R B e R e AR 1
17 5530906105 SCREW 9/64-40 L=6 BIR R ERET 1
18 21346002 FELT 511 | 1
19 CRZ0Z2000000 OIL WICK i 0: 2
20 BTOG00402EA OIL TUBE BE 0.12
21 B3538112000 O1L RETURN TUBE HOLDER ahEE R 1
22 5541106155F SCREW 11/64-40 L=6 i E e I
23 40051503 ARM OIL TANE ASM. tEm R 1
24 B3520586000 DIL SIGHT WINDOW i v 1
25 21345608 ARM 0OIL TANK b tlike] 1
26 5Q1110401M2 CONNECTING SCREW B AR 1
27 501150451M2 CONNECTING SCREW R 2
28 23630007 TUBE i 0.5
29 23630007 TUBE i 0.2
30 23620007 TUEE i 0.6
31 CO202000000 0IL WICK [ it i b 0.7
32 EAS500B0100 CABLE BAND PEY/ASE B 3
33 5571108305F SCREW 11/64-40 L= 7.5 il SRR 1
34 21345103 LUBRICATION BRACKET R 1
35 5541509155F SCREW 15/64-28 L=9 BT o
a6 21345202 OIL PIPE STAY BE L 1
a7 5541509155P SCREW 15/64-28 L=9 B SRR AT 2
a8 40064409 CONNECTION SCREW ASM, TR AT 1
39 SQ111040142 CONNECTING SCREW i AT 1
40 B3538112000 OIL RETURN TUEE HOLDER 3 R S A 1
41 5541106155P SCREW 11/64-40 L= B[] S A AT 1
42 13765607 OIL COMNEC, ARM A E Rk 1
43 B3534 155000 FLUNGER e e 1
44 B12140380:00 PLUNGER SPRING HES 1
45 B3524552000 PLUNGER THRUST PLATE (5 Sl 1
46 5541108155P SCREW 11/64-40 L=8 FEIEE b AEAT 1
47 S561110105F SCREW 11/64-40 L= 9.5 EHARET 2
48 23630007 TUBE JEE 0., 36
449 23630007 TURE HE 0. 08
50 23630007 TLEE i 0,22
51 23630007 TURE P o1
52 23630007 TURE HE 0.5
53 21338306 LUBRICATION FELT PRESSER EAIE A 1
54 5550006105 MUTUAL VERTICAL CHANGE FELT T B 8 1
55 5550006105 SCREW  3/16-28 L= 7.0 EE S BT 1
56 21346606 FIFE SUPPORT R 1
57 EAGS00R0100 CABLE BAND ey ASES £ 1
58 010624 NUT 11/64-40 e 1
549 10126803 OIL TUBE HOLDER S el e i o 1
B0 010623 SCREN $EET 1
61 L& NUT 8 25 1
62 021360 THROTTLE SLEEVE 5 1) 4 1
63 021363 OTL FILTER HEAD i e 2k 1
fid 021364 COVER #=ig 1
65 021365 FILTER e i 1
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1. BENEERIZES (G%ES) (AUTOMATIC PRESSER LIFTING MECHANISM
COMPONENTS) (OPTIONAL PARTS)

14

e HE RIEETS HOCRER AL i R
1 PA400150100 AIR CYLINDER HBEBSEMR 1
2 LS8AZ0 SCREW M8 L=20 AT 4
3 21356506 CYLINDER CONNECTING SCREW ¥ B B T A ik 1
4 LM8 NUT M8 L35 1
5 SD0720331SP  HINGE SCHEW D=7.24 H=3.3 B ER AU LR 1
6 21388509 PRESSER LIFTER LEVER A [ ahia EE R 1
T 21356803 PRESSER LIFTER LEVER B S R RER 3 1
8 LS5A10 SCREW M5%0. 8 L=10 & B SEARET 2
9 213567044 SHAFT Sala EHEE RS 1
10 SPL6-1 ELBOW UNION 6XFT1/B dmairesl 2
11 21356308 CYLINDER STAY(FRONT) fERSHERESE 3D 1
12 21356407 CYLINDER STAY(REAR) HEMSHERERE () 1
13 213567048 SCREW 5/16-T24 IRER5/16-24T 1
14 8S61512105P  SCREW 15/64-28 L=10 WS ET 4
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12. #2828 (Thread stand components)

B2  iFE] g n RS FUEH O E R BE
1 26910153 THREAD STANDING DEVICE ASM. £B&2Ef 1
2 22030507 SPOOL REST ARM el <23
3 22930705 THREAD GUIDE ARM JOINT & anEEEal 3
4 22931406 SPOOL REST ROD RUBBER CAP  1HEZE <1
5 22930408 SPOOL REST ROD UPPER Btk 1>
6 22931307 SPOOL REST ROD JOINT BibTEk {1
7 22430309 SPOOL REST RODN LOWER T <13
B 29931109 SPOOL RETATINER hE s £33
g 22931000 SPOOL PIN it <37
10 22930803 SPOOL REST CUSHION i <3
11 22530804 SPOOL REST £k <45
12 SMEOE1610SC  SCREW M6 L=16 ERET <45
13 SH40514055E SCREW M5 L=14 BRET <2
14 NMGOS0001SE  NUT M5 R <2
15 WP16126165E  WASHER 16%30X2. 6 i <2y
16 WS1643202KR  SPRING WASHER G <1y
17 NM6160511SE  NUT M16X1.5 5 (15
18 NMGOS0001SE  NUT Ma e {3
19 WS0510002EN  SPRING WASHER =7 {3y

_20 WS1643202KF  THREAD GUIDE Sepie 3
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TS WA wIBREAS FE T R E qE
1 21348958 WINDOW PLATE ASM. Bl SEEE 1
2 PA320150200 JIG CYLINDER I Satil 1
3 LSEALB SCREW M6 L=16 S EEAEERET 2
4 PDB WASHER 6 . 2
5 21348602 CYLINDER CONNECTING SCREW  {B|MAEIER S 5 fEahigsT 1
6 LM6 NUT M6 S5 1
7 21348503 FITTING BASE PlEEHR 1
g SST151210SP SCREW 15/64-28 L=12 (B840 T PBiRET 2
9 21348701 BACKWARD FEED LINK {E| S EE IR W 1
10 SD0800352SP  HINGE SCREW D=8  H= 3.5 (B4EGHERIR W {EahimsT 2
11 SPC6-1 HALF UNION Bk 1
12 PSTO1 MUFFLER s 1
13 SDOB0D0402TP  HINGE SCREW D= 8 H= 4 BT FE 1 W T 1
14 NS6150430SP NUT 15/64-28 25 1
15 22656102 REVERSE FEED LINK (1) I S e il 1
16 SS7120760SP SCREW 3/16-28 L= 7.0 {BlSHE T EsT 1
17 22656003 SPRING SUSPENSION Hl s 2 1
18 SS41206155P SCREW 3/16-28 L=6 ikl A 1
19 13515606 SFRING {5 a4 - 1
20 10120004 SPRING SUSPENSION i EeEeT 1
21 11100500 REVERSE FEED LEVER STOPPER {8|8&RF[R{rE 1
22 21349105 CYLINDER PACKING [y i 1
23 SST111810SP SCREW 11/64-40 L=18 4B5T 1
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e 1 wEREAS ETER PICEFR S
1 LS5A14 SCREW  5%14 SEET 2
2 PA320200100 JIG CYLINDER b 18 1
3 SMG044002TF SCREW ELE AT 2
4 21438403 CYLYNDER CONNECTING SCREW il 1
5 Ly3 NUT M8 8 1
6 21438502 MUTUAL VERTICAL LINK HEHF 1
7 SDOG00403 TP HINGE SCREW $E4T 1
8 SIOGO0L5LTE SHOULDER SCHEW $EET 1
g 21438601 MUTUAL VERTICAL LINK SPASER EE 1
10 5561116105F SCREW 11/64-40 L=16 SR EART g
11 21437306 WINDOW PLATE E PACKING ik 1
12 21437207 TINDOW PLATE F JE B 1
13 SPLE-1 ELROW i 1
14 PET-01 ULFFLER s 1
15 HX0G2950000 VIRE MARK(4) SEFC 4
16 SST1107105L SCREW 11/84-40 L=7.0 84T 4
17 SK351400080 U0OD SCREW D=5.1 L=40 AT z
18 40025036 EXNEE SWITCH ASM EEE EEE 1
19 40025035 KNEE SWITCH asiL s atizht s 1
20 MATE0231T00 DRIVING BAR T002 BRENFT 1
21 WPO4B08565F VASHER 4. 8%8. 4%0. 8 Lot 4
22 MATS0Z30T00 FNEE SWITCH SUPFORT BASE S 2
23 LS5A16 SCREW 5X16 4T 4
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15. 525 B (Air mechanism components)

————————

e e i S a0 ool

ad

FFS i5fE mROERIE EIUETR P B e
1 021701 ATR APPARATUS (B) ASM. = R/t 1
2 021702 Mounting panel T 3
3 SK3514000SC  SCREW D=4.1 L=20 AERET 6
4 021704 SCREW M6 L=10 $BET 4
5 PF0552170A0 FILTER REGULATOR RS fit e as 2
6 SPC8-02 NIPPLE ik 6
7 #03 021709 ELECTROMAGNETIC VALVE ASM. SEhEE RS 1
8 0217094 ELECTROMAGNETIC VALVE ASM. SahfElREs 1
9 %01 0217098 ELECTROMAGNETIC VALVE ASM. [EER RS 1
10 021710 RECEPTACLE L <3
11 SPL6-02 NTPPLE ik 9
12 021712 FILTER REGULATOR MOUNTING PLAT  Ze3%hE <1>»
13 021713 ELECTROMAGNETIC VALVE (C) ASM. SEhisiaf 1
14 021714 SCREW D=4.1 L=50 AAEET 4
15 021716 ELECTROMAGNETIC VALVE ASM. SEhfsh| Rt 1
16 021654 SRANGE SWITCH ASM. FRECIE A Y 1
17 SS7110710SP  SCREW BEET 3

#01 15B80AFR
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S W | REERS FLATR OB ER HE
1 21351457 OIL RESERVOIR ASM. FoihE 1
2 SS6151440SP  SCREW 15/64-28 L=14 B B EET 1
3 557110840SP  SCREW 11/64-40 L=7.8 EHr R meT 1
4 SS5110740TP SCREW 11/64-40 L= 6.5 Bty BT 1
5 SK3241601SC WOOD SCREW D=2.4 L=16 PRET 8
6 21351150 BELT COVER ASM. (RIGHT) AR 1
7 21351101 BELT COVER (RIGHT) i 1
8 21351002 BELT COVER AUXILIARY PLATE B iR 1
9 21351200 BELT COVER (LEFT) R Ep 1
10 D8232241E00  BELT COVER SUPPORT A B T 1
11 SS6153040SP SCREW 15/64-28 L=30 B EREEST 3
12 LS6A10 SCREW ERET 1
13 021227 Enclosure i EIn&E 1
14 021841 0il plug L 1
15 BS20612000  FWLTR CUSHIION P 2
16 B820812000  FWLTR CUSHIION R 2
17 22926000 RUBBER CUSHION s E 2
18 229263564 HINGE COMPL. pre oz 2
19 907010050 Rubher pad il 2
20 LS6A12 SCREW $24T 4
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18. ffifF: &1L (Needle guage)

A I P e B FHEM (B

Top feeder Top feeder Presser foot

ﬂ b’ #

12 p AN
1 TGOEQGA 6 mm 1 TROE3064 6 mm 1760E306R-Q 6 mn
1760E0BA 8 mm 1760E3084 8 mmn 1760E308B-Q B mm
17G0EL0A 10hmm 1760E3104 10mimn 17T60E310B-Q 1 0mm
1760EL12A 12mm 1TG0E3 124 12mm 17T60E312B-0 1 2mm
1760E14A 14mm
SREM (¥R S fE 3k

Presser foot

Presser foot

Needle head

T8
H
1760E06RR 6 mm 1760E06R 6 mm 17G0EOGC 6 mm
1760E0BER 8 mm 1760E08BB 8 mm 176OEDRC 8 mm
17T60E10BR 10mm IT&0E10B 1 Chinm 1760E10C 1 0mm
1760E12BR 12mm 1760E12B 12mm 1T60E12C 12mm
1760E14ER 14mm 17T60E14B 14mm 1TE0E14C 14mm
iR ERF
KNeedle plate Feed dog
1580E06D 6 mm 1580E0BE 6 mm
1580E08D 8 mm 1580E0SE 8 mm
1580E10D 10mm 1580E10E 10mm
1580E12D 12mm 1580E12E 12mm
1580E14D L dmm 1580E14E 14mm
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